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Test Report No.: RF170912N063-1 

TEST REPORT 

Applicant TP-Link Technologies Co., Ltd. 

Address 
Building 24(floors1,3,4,5) and 28(floors1-4) Central Science and Technology 
Park, Shennan Rd, Nanshan, Shenzhen, China 

 

Manufacturer or 
Supplier 

TP-Link Technologies Co., Ltd. 

Address 
Building 24(floors1,3,4,5) and 28(floors1-4) Central Science and Technology 
Park, Shennan Rd, Nanshan, Shenzhen, China 

Product AC1750 Wireless Dual Band Gigabit Router 

Brand Name tp-link 

Model Archer C7 

Additional Model &  
Model Difference 

N/A 

Date of tests Sep. 12, 2017 ~ Sep. 26, 2017 

The tests have been carried out according to the requirements of the following standard: 

 FCC Part 15, Subpart C, Section 15.247 

CONCLUSION: The submitted sample was found to COMPLY with the test requirement 

Tested by Harry Li 
Project Engineer/ EMC Department 

Approved by Glyn He 
Supervisor / EMC Department 

 
 

 
Date: Sep. 26, 2017 

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is 
permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The 
results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or 
any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof 
based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or 
omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to 
raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the 
tests conducted and the correctness of the report contents. Unless specific mention, the uncertainty of measurement has been explicitly taken into 
account to declare the compliance or non-compliance to the specification 
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RELEASE CONTROL RECORD 

ISSUE NO. REASON FOR CHANGE DATE ISSUED 

1612064R-RF-US-P06V01 Original release May. 27, 2016 

RF170912N063-1 

Based on the original report 
1612064R-RF-US-P06V01 renewed product version 
and update the software version it no need to retest 
(require by client). 

Sep. 26, 2017 
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1 SUMMARY OF TEST RESULTS 

The EUT has been tested according to the following specifications: 

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247) 

STANDARD 
SECTION 

TEST TYPE AND LIMIT RESULT REMARK 

15.207 AC Power Conducted Emission PASS Not test 

15.247(d) 

15.209 
Radiated Emissions PASS Not test 

15.247(d) Band Edge Measurement PASS Not test 

15.247(a)(2) 6dB bandwidth PASS Not test 

15.247(b) Conducted Output power PASS Not test 

15.247(e) Power Spectral Density PASS Not test 

15.203 Antenna Requirement PASS Not test 

 

NOTE: 

1. Please refer to the original test report from QuieTek with report number 
1612064R-RF-US-P06V01. 
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3 GENERAL INFORMATION 

3.1 GENERAL DESCRIPTION OF EUT 

PRODUCT AC1750 Wireless Dual Band Gigabit Router  

MODEL NO. Archer C7 

FCC ID TE7C7V2 

NOMINAL VOLTAGE DC 12V From Adapter 

MODULATION TYPE 
CCK, DQPSK, DBPSK for DSSS 
64QAM, 16QAM, QPSK, BPSK for OFDM 

MODULATION TECHNOLOGY DSSS, OFDM 

OPERATING FREQUENCY 
2412-2462MHz for 11b/g/n(HT20) 

2422-2452MHz for 11n(HT40) 

AVERAGE POWER 25.51dBm (Measured Average Power) 

ANTENNA TYPE 
PIFA Antenna; 3.81dBi gain For Ant 0 
PIFA Antenna; 2.44dBi gain For Ant 1 
PIFA Antenna; 3.37dBi gain For Ant 2 

I/O PORTS Refer to user’s manual 

CABLE SUPPLIED N/A 

NOTE: 

1. The EUT incorporates a MIMO function. Physically, the EUT provides 3 completed transmitter and 
3 receivers. 

MODULATION MODE TX FUNCTION 
802.11a 3TX/3RX 

802.11ac 80MHz 3TX/3RX 

802. 11n 20MHz 3TX/3RX 

802. 11n 40MHz 3TX/3RX 

2. For a more detailed features description, please refer to the manufacturer’s specifications or the   
user's manual. 

3. For the test results, the EUT had been tested with all conditions. But only the worst case was 
shown in test report. 
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4. The EUT can be powered by adapters as list as attach: 
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3.2 DESCRIPTION OF TEST MODES 

11 channels are provided for 802.11b, 802.11g and 802.11n(HT20): 

CHANNEL FREQUENCY CHANNEL FREQUENCY 

1 2412 MHz 7 2442 MHz 

2 2417 MHz 8 2447 MHz 

3 2422 MHz 9 2452 MHz 

4 2427 MHz 10 2457 MHz 

5 2432 MHz 11 2462 MHz 

6 2437 MHz   

 

7 channels are provided for 802.11n (HT40): 

CHANNEL FREQUENCY CHANNEL FREQUENCY 

3 2422MHz 7 2442MHz 

4 2427MHz 8 2447MHz 

5 2432MHz 9 2452MHz 

6 2437MHz   

 
 



 

Bureau Veritas Shenzhen Co., Ltd. 

Dongguan Branch 

No. 34, Chenwulu Section, Guantai Rd., Houjie 

Town, Dongguan City, 

Guangdong 523942, China 

Tel: +86 769 8593 5656 

Fax: +86 769 8593 1080 
Email: customerservice.dg@cn.bureauveritas.com 

          Page 8 of 9                                           Report Version 1 

 

Test Report No.: RF170912N063-1 

3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS 

The EUT is a RF Product. According to the specifications of the manufacturer, it 
must comply with the requirements of the following standards: 

FCC Part 15, Subpart C, Section 15.247 

KDB 558074 D01 DTS Meas Guidance v04 

ANSI C63.10-2013 

All test items have been performed and recorded as per the above standards. 

NOTE: It has been verified to comply with the requirements of FCC Part 15, Subpart B, Class 
B(DoC). The test report has been issued separately. 

 
 

3.4 DESCRIPTION OF SUPPORT UNITS 

 

The EUT has been tested as an independent unit together without other necessary 

accessories or support units.  
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 4 TEST TYPES AND RESULTS  
 
All test items and results please refer to the original test report from QuieTek with 
report number 1612064R-RF-US-P06V01. 
 

 5 PHOTOGRAPHS OF THE TEST CONFIGURATION  

Please refer to the attached file (Test Setup Photo). 
 

 6 APPENDIX A - Modifications recorders for engineering changes  
to the eut BY THE LAB 

No any modifications are made to the EUT by the lab during the test. 
 

 

 

---END--- 


